Theme: Driving Sustainable Excellence 2024-25

Content
Introduction Page Number

Chairman Emeritus Message / Message from the Chairman Emeritus 4

Chief of ESG Message / Message from the Group Chief of ESG 7

About the ESG Databook 9

Sustainability Reporting Boundaries 9

. Sustainability Taxonomies 10
Introduction About Trident 12
Economic Performance and Tax Governance 13

Tax Strategy 13
Certification and Frameworks 14

ESG Vision 19

ESG Executive Highlights 19

Board, Election, Evaluation and Remuneration 21
Board Composition 22

Board Committees 23
Stakeholder Engagement 24
Materiality 27
Governance Our Policies 47
Business Ethics 53
Data Privacy and Information Security 54
Responsible Sourcing 56
[...]
Our Renewable Energy Project at Budhni will accelerate our green transition by substantially increasing the share of renewable energy at the
facility. We are strengthening supplier partnerships to embed sustainability into procurement and are actively identifying emission reduction
opportunities across our value chain.

Our commitment to sustainability is long-term and evolving, as we continue to explore innovative solutions that align with global climate goals
and reinforce Trident’s leadership in responsible manufacturing. Further details on the overall corporate governance structure can be referred to in
our IR 2024-25 (Pgl26-129, https://assets.tridentindia.com/Trident_Group IR 2024 25 C2_C ec077b0793.pdf).

Forward Looking Statement

As part of our commitment to the principles of the Task Force on Climate related Financial Disclosures (TCFD), we acknowledge the significant
climate-related challenges faced by our operations in Punjab and Madhya Pradesh. The acute physical risks necessitate robust resilience and
adaptation strategies. These strategies are crucial for safeguarding our infrastructure, operations, and workforce against current and future climatic
threats.

As global regulatory environments tighten and consumer demands evolve towards more sustainable products, we are investing in innovative
technologies and processes that align with low-carbon transitions and circular economy principles. We are also working towards setting the
Internal Price of Carbon in the coming few years. This proactive approach not only addresses compliance risks but also positions us favorably in a
competitive market which is increasingly influenced by sustainability credentials. Looking forward, we are dedicated to continuous monitoring
and assessment of our risk landscape to adapt our strategies as needed. We aim to integrate climate risk considerations into our business planning
and decision-making processes, enhancing transparency and accountability. By doing so, we strive to not only mitigate our environmental impact
but also drive sustainable growth that delivers value to our stakeholders and contributes positively to global efforts against climate change.

Our alignment with SBTi reflects our commitment to playing an integral role in the global transition to a sustainable economy. This goal aligns
with our broader sustainability objectives, including significant reductions in Scope 1 and Scope 2 Emissions by FY 2031 (2030-31), as set out
under the Science Based Targets initiative. Through these commitments, we aim to demonstrate leadership in sustainable manufacturing and
resilience in the face of environmental challenges.

Water and Wastewater Management

Water is a vital resource essential for life and ecosystems. With the textile sector being one of the most water-intensive industries globally,
effective water and wastewater management is of utmost priority to us.

86




We recognize the critical importance of water conservation, and are committed to implementing sustainable water management practices through
the following measures-

e Reducing freshwater consumption by optimizing water usage through adoption of advanced technologies and Kaizens.
e Minimizing wastewater discharge through recycling water used in our operations.

By doing so, we not only ensure compliance with environmental regulations but also contribute to the preservation of local water resources,
underscoring our commitment to sustainability and responsible corporate citizenship.

87




F5% AQUEDUCT  WATER RISK ATLAS HELP CENTER TOOLS  BLOG PUBLICATIONS DATA  USER STORIES ~ ABOUT  SUBSCRIBE

BASELINE

“«ZL ?3 § > -
» . ¢ T} ' -
Temporal resolution (2 g y
s «. Iceland Swede o
Annual Monthly ( :
: Norway oy N
b »
United 4.,
Kingdom XN Belar
Indicators Change Indicators and Weightings Ay Ukt
N i;rance \—\i
©® OVERALL WATER RISK () orth Af‘ “R
R fraly,
PHYSICAL RISKS QUANTITY () North Atlantic }Q‘;;
Water Stress (2) Pacific Ocean = iy o
Water Depletion (2) Ocean 1
Interannual Variability (2)
Seasonal Variability (2) : S y
Groundwater Table Decline (2) \‘;7 e 1
A X
Riverine flood risk () Venezue! 3
;/ Democrati
Coastal flood risk (2) »  Ecfiador - a Republic o
Drought Risk (2) ’% «th
Brazil "N
PHYSICAL RISKS QUALITY @ ~ I
olivia 3 % Overall Water Risk [ |(Is
Untreated Connected Wastewater (2) = N
Low Low - Medium- High Extremely
Coastal Eutrophication Potential (2) Paraguay | - Medium  high high
South '\\ (0-1) 12 @3) (34) *s5) |
REGULATORY AND REPUTATIONAL RISK (7) N '3 *l/  No data l'— 1
A Analyze Click map Enter Address Import file Pacific Al;glmina vvvvvv F
L e g Leaflet | © Mapbox © OpenStreetiap, © OpenStreetMap
Link- https://www.wri.org/applications/aqueduct/water-risk-

atlas/#/?advanced=false &basemap=hydro&geoStore=0103742d088cc8b722ac444ed9163f79&indicator=w_awr_def tot_cat&lar=22.771789277126622&Ing=77.692222595
21486 &mapMode=view&month=1&opacity=0.5 &ponderation=DEF &predefined=false&projection=absolute&scenario=optimistic&scope=baseline&threshold&timeScale=
annual&year=baseline&zoom=14 , dated December 24-2025

Water is a critical input in textile manufacturing, necessitating robust and strategic management across all operational levels.

At Trident, we are advancing our water stewardship initiatives by leveraging cutting-edge technologies such as zero liquid discharge (ZLD)
systems, membrane filtration, and real-time water quality monitoring, and technology integration in plant machinery and operations. Our approach

88




to reducing water footprints includes transitioning to circular water systems - enabling reuse and recycling of process water to minimize freshwater
withdrawal.

Water sourcing is optimized based on regional hydrological infrastructure, with the Narmada River serving as the primary source at the Madhya
Pradesh site and canal systems supplying the Punjab site. Water is utilized across critical manufacturing operations including humidification,
steam generation, and various wet processing activities. All water withdrawals are conducted in strict accordance with the limits approved by
respective state authorities, as per formal agreements. Trident maintains full regulatory compliance by submitting detailed annual water
consumption returns to government agencies, ensuring transparency and accountability in its water management practices.

We have established robust water storage infrastructure to ensure uninterrupted supply for industrial operations. At the Madhya Pradesh site, the
facility houses three reservoirs with capacities of 330,000 KL (1 unit) and 25,000 KL (2 units), while the Punjab site includes two reservoirs with
capacities of 300,000 KL and 120,000 KL respectively. Each site is equipped with dedicated Water Treatment Plants (WTPs) designed to treat raw
water prior to distribution across manufacturing processes (with technology like Cascade Aerator, HRSCC (High Rated Solid Contact Clarifier),
RGF (Rapid Gravity Filter). The treated water undergoes rigorous quality testing—both in-house and through NABL-accredited laboratories—
against defined physio-chemical parameters to ensure compliance with industrial and environmental standards.

Water Efficiency Management programs:

The Company implements a comprehensive water efficiency management program that includes regular water use assessments to identify
opportunities for improving water efficiency across operations. The program incorporates targeted actions to reduce overall water consumption
and initiatives to enhance wastewater quality through process optimization and treatment improvements. Quantified targets are established to
reduce water use, supported by the application of water recycling and reuse practices. Employee awareness and training programs are conducted to
strengthen understanding and effective implementation of the water efficiency management program across all operational levels.

Water Management at Trident:

Effluent Treatment Plant ETP (Budhni): With a capacity of 12000 KLD, the zero liquid discharge mechanism covers 100% of towel and
sheeting processing at Budhni location. The recovery of water is through a biological plant for bio degradation of wastewater, membrane
technology, reverse osmosis, and multi-effective evaporator systems. This system enables recovery of wastewater to be reused in operations.

Primary- Mechanical Screening, Equalization, Neutralization, Heat Recovery System, Cooling Tower, Biological Treatment (The system is
designed to facilitate 90 % COD Reduction)

89




Secondary- Ultra Filtration Technology Viz. Membrane Bio Reactor with pore size of 0.04 micron, helping maintain turbidity SDI (Silt Density
Index).

Tertiary & Advance- The system helps us recover 98% of wastewater through 5 stage RO (Reverse Osmosis) of capacity 12,000 KLD and Multi
Effect Evaporator (Zero-Liquid Discharge).

STP- Budhni premises houses 2 STP’s each of 1100 KLD and 400 KLD to treat domestic wastewater, which is reused/repurposed for landscaping
and horticulture, contributing towards enhancing the green belt of the organization.

Effluent Treatment Plant (Punjab):
Trident Punjab has established two dedicated Effluent Treatment Plants (ETPs) tailored to the specific wastewater characteristics of each division:

1. 1.Textile (Towel Division) — The textile effluent treatment system is based on the Activated Sludge Process (ASP) and designed for
efficient organics removal and water recovery.
2. Paper Division — The paper effluent treatment strategy is segregated based on wastewater strength (low COD and high COD streams).

STP- Punjab premises houses 1 STP to treat domestic wastewater, which is reused/repurposed for landscaping.

Process Optimization through Technology- The continuous Dyeing process plays a pivotal role in enhancing water efficiency across our textile
operations in Budhni. Unlike conventional processes, the continuous range system enables uninterrupted fabric treatment, significantly reducing
the number of washing and rinsing cycles required. This approach minimizes water usage by optimizing liquor ratios and ensuring consistent
chemical application, thereby lowering overall water demand. Additionally, the integration of automated controls and real-time monitoring within
the continuous range setup allows for precise process adjustments, further contributing to reduced water consumption and improved resource
utilization.

Industry Collaboration-

We are an active participant in the Clean by Design program, a global initiative supported by Apparel Impact Institute (AIl) and Target. In the
reporting year we saved 5,817 KL of water through various initiatives like condensate and flash steam recovery, replacement of conventional taps
with push type taps with aerators, installation of water trigger nozzle for open hose point.

Groundwater Recharge through Rainwater-

90




Budhni site’s terrain has an elevation difference of 3-4 meters between the northern and southern boundaries. This gradient facilitates natural water
movement and prevents surface runoff, ensuring deep percolation into the earth. The site also has pits on site to store rainwater and support

groundwater recharge.

Employee Training and Engagement- We conduct periodic training sessions on effective water saving techniques, responsible water usage and
encourage our workforce who interact with machines and day in day out to submit Kaizens for betterment of process.

Table: Water Withdrawal

Units FY 24-25 Target FY 24-25 FY 23-24
A. Water withdrawal: Surface Water KL 1,13,11,958 - 1,29,59,637
B. Water withdrawal:

KL 4 - 49.304
Ground Water 6,49,780 3,49,30
C. Total Volume of Water Withdrawal (A+B) KL 11,961,738 1,28,22,969 13,308,941
D. Water discharge KL 0 0 0
Total net freshwater consumption (C-D) KL 1,32,26,622 - 1,37,24,529
Water Intensity (per rupee of turnover) KL/INR 0.00018987 - 0.0002021
Water Intensity (physical output) KL/MT 31.55 38.99 43.33
The water intensity per rupee of turnover (KL/INR) for the reporting year is 0.00018987
Table: Water Consumption
Units FY 2021-22 FY 2022-23 FY 2023-24 FY 2024-25 Target FY 24-25

A. Water
withdrawal Million cubic 12.890509 12.242936 13.308941 11.961738 ;
(excluding meters
saltwater)

91




B. Water discharge

Million cubic

(excluding 0 0 0 0 -
meters

saltwater)

Total net fresh Million cubic

water consumption 12.890509 12.242936 13.308941 11.961738 10.57

(A-B)

meters

Water Sourcing, Storage and Effluents:

At Trident Limited, the major source of water is Narmada River at MP site and Canals at Punjab site. Water is used in different manufacturing
activities like humidification, steam generation, and production processes. The facility of water withdrawal is well within the approved limits (as

per agreement with the state government) and returns filed annually provide details of water consumption to government authorities.

Trident has 3 reservoirs of capacity 330,000 KL x 1 and 25,000 KL x 2 in MP. Another 2 reservoirs of capacity 300,000 KL x 1 and 182,000 KL x
1 are present in Punjab. The facilities have separate water treatment plants (WTP) to treat fresh water before distribution. The water treated in
WTP is tested both in house and through NABL accredited laboratory against various parameters to ascertain its quality.

Our manufacturing site in Madhya Pradesh is a Zero Liquid Discharge facility which facilitates use of recycled industrial effluent in wet
processing units, thereby reducing our dependency on surface water. Furthermore, our wastewater treatment facility in Punjab enables
reuse/repurposing of treated wastewater for landscaping and horticulture, contributing towards enhancing the green belt of the organization.

Based on the technical specifications of the machines and industry benchmarks, periodic water reduction targets are set and reviewed by leadership.

Table: Snapshot Water Withdrawal Y-O-Y

Description UOM 2020-2021 2021-2022 2022-2023 2023-24 2024-25
Ground Water KL 23,27,835 8,26,563 2,39,154 3,49,304 6,49,780
Surface Water KL 90,45,411 1,20,63,946 1,20,03,782 1,29,59,637 1,13,11,958
Total Water Withdrawal KL 1,13,73,246 1,28,90,509 1,22,42,936 1,33,08,941 1,19,61,738
Table: Snapshot Water Consumption Y-O-Y

Description UOM 2020-2021 2021-2022 2022-2023 2023-24 2024-25

92




Total Water

, KL 1,25,67,418 1,42,62,924 1,25,63,373 1,37,24,529 1,32,26,622
consumption

Table: Treated Water RO Permeate recycled back in process (KL)

FY 2022-23 1,294,394
FY 2023-24 1,540,967
FY 2024-25 17,28,750

To ensure zero deviation of wastewater parameters from prescribed limits of Pollution Control Board Standards, we conduct daily in-house testing
and monthly third-party testing against PCB Standards and ZDHC Wastewater management guidelines by globally recognized assessors.

We continuously monitor, review, and optimize water consumption through process modification and adoption of new technologies. While we
conduct periodic verification of water related risk (for manufacturing sites) through WRI aqueduct tool, in the reporting year, water audit was
conducted to identify and evaluate water-related risks and undertake proactive steps in safeguarding the company’s production and water value
chain stability.

Waste & Circularity GRI (306-1, 306-2)

Waste Management forms a core pillar of our Environment Management System, driving our journey toward embedding circularity into daily
operations. We have established robust policy and procedures that align with legal requirements and industry best practices covering waste
(hazardous and non-hazardous) classification & segregation safe handling, storage & disposal, recycling & reuse initiatives and documentation.

In the Textile and Paper industry, by-products in the form of waste are inevitable at every stage of production, hence our processes largely focus
on designing waste, pollution, and keeping materials in use as long as possible. We are constantly working on creating closed-loop systems, where
waste generated is recycled, reused, or upcycled. We encourage our workforce who interact with machines day in day out to submit Kaizens for